701-S Parts List

(Gear Case)

ITEM NO. PART NUMBER DESCRIPTION Qry.

1 SM 349 7.5HP, 1 PH, 230 V, 60 Hz MOTOR 1

SM 349A 7.5 HP, 3 PH, 240/415 V, 50 Hz

SM 3498 7.5 HP, 3PH, 230 V, 60 Hz

SM 349C 7.5HP, 1 PH, 230 V, 50 Hz

LW 055 5HP, 1 PH, 220 V, 50Hz
2 T2006 1/2-13 X 1-3/4 LG HEX HEAD CAPSCREW 3
3 72004 3/8-16 X 1-1/2 LG HEX HEAD CAPSCREW 8
4 71022 3/8 MEDIUM LOCKWASHER 16
5 SM 535 GUARD BRACKET 2
6 72018 CAPSCREW 8
7 71030 LOCK WASHER, 1/4" 8
8 LW 023 BEARING CAP - R 1

LW 023A BEARING CAP-L 1
9 000170 GREASE FITTING 1/8" NPT STRAIGHT 2
10 T 2008 HEX HEAD NUT 1/4-20 4
il SM 482 RISER PIN 4
12 71025 3/8-16 X 1-1/4 LG HEX HEAD CAPSCREW 8
13 SM 043, SM 037 UPPER BEARING CONE & CUP 2
14 LW 002 GEAR CASE COVER 1
15 FE 004B DRIVEN GEAR - R 1
16 SM 016 HELICAL GEAR SHAFT 2
17 LW 001 GEAR CASE 1
18 SM 072 HELICAL GEAR KEY 2
19 72012 WOODRUFF KEY 2
20 71007 LOCK WASHER 4
21 72130 5/16-18 X 3/4" LG HEX HEAD CAPSCREW 4
22 SM 491A SPEED SHIFT PLATE 2
23 SM 028 DRIVING SPIDER GUARD BRACKET 2
24 SMN 35 STATIONARY SPLASH GUARD 1

SMN 35 - SS STATIONARY SPLASH GUARD - STAINLESS STEEL 1
25 SM 537 HAND KNOB 2
26 SM 456 RUBBER DUST SEAL,01-S 1
27 SM 442 ADJUSTABLE DRY GUARD 1

SM 335 - SS ADJUSTABLE DRY GUARD - STAINLESS STEEL 1
28 LW 78(01-5) BRUSH STRIP 1
29 72057 SOCKET HEAD SET SCREW 5/16-18 X 3/8 1
30 72021 HEX HEAD CAPSCREW 1/2-13X 3" LG 1
31 71012 1/2" LOCK WASHER MEDIUM 12
32 12149 7/16 WROUGHT FLAT WASHER 4
33 SM 263 MOUNTING PLATE 1
34 T1009 1/2-13 X 1-1/2 LG HEX HEAD CAPSCREW 4
35 SM 214 PINION, 7.5HP 1

LW 028 PINION, 5HP
36 72011 1" SW PLUG PIPE SCREW 1
37 SM 015L DRIVEN GEAR-L 1
38 SM 328A CARRIAGE PLATE 1
39 SM 172 HOSE CLAMP 1
40 SM 036, SM 037 LOWER BEARING CONE & CUP 2
41 SM 169 GEAR SHAFT GREASE SEAL 2
42 SM 500 DRIVING SPIDER 2
43 SM 171 MORFLEX COUPLING BOLT,ADV. J278 8
44 SM 028L LONG GUARD BRACKET 2
45 SM 088 COUPLING 2
46 72029 CARRIAGE BOLT 3/8-16 X 1" LG 2
47 SM 536 GUARD STRAP 2

e Terrco® Inc.

wADe 1t 222 1st Avenue N\W « WWatertown, SD 57201
USA Phone: (605) 882-3888 + Fax: (605) 882-0778
X 2 \Website: www.terrco.com ¢ Email: info@terrco.com




701-S Parts List

(Handlebar Assembly )

@ ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13007 1/4-20 X 1/2 LG SOCKET SET SCREW 4

@ 2 LW 032 COLLAR 1
3 LW 031 STUD 1
4 LW 033 PLASTIC KNOB ]

@ 5 LW 015 STOP SIDE BAR 2
6 LW 009 HANDLE SLIDE BLOCK 2

@ 7 LW 014 INDEXING STOP ]
8 LW 061 HANDLE BRACKET -R ]

@ 9 71024 CAPSCREW 4
10 T1012 1/2" LOCK WASHER MEDIUM 4

@ 11 LW 070 POSITIONING ROD 1
12 LW 006 HANDLE BRACKET - L ]
13 LW 027 SHOULDER SCREW 2
14 000170 GREASE FITTING 1/8" NPT STRAIGHT 4
15 HBS 145 SHOULDER SCREW 2
16 HBS 196 5/16-18 KNOB ]
17 LW 024 STOP COLLAR 4
18 LW 011 WATER VALVE CLAMP 2
19 SM 175 VALVE STEM 2
20 SM 174 WATER TANK VALVE ]
21 LW 042 STREET ELL 1
22 LW 012 MOUNTING CLAMP 1
23 72003 HEX HEAD NUT 1/4-20 14
24 72082 COTTER PIN 3/32 X 1 1
25 T1026 3/8-16 HEX NUT, FULL 1
26 T1022 3/8 MEDIUM LOCKWASHER 1
27 LWN 001 HANDLEBAR ASSEMBLY (01-S) 1
28 SM 057 HANDLE GRIP 2
29 HB 088A CASTER WHEEL 1
30 72148 FLAT WASHER 4
31 T1007 LOCK WASHER 5
32 13056 5/16-18 X5/8 LG SOCKET HEAD CAPSCREW 4
33 LW 029 HANDLE GUIDE ]
34 12054 1/4" SAE FLAT WASHER 9
35 LW 018 WATER TANK HANDLE 1
36 SM 182 HANDLE SPRING,COMPRESSION 1
37 72130 5/16-18 X 3/4" LG HEX HEAD CAPSCREW 1
38 SM 457 2"Y SECTION - DRY ]
39 SM 186 HANDLE SPACER COLLAR 1
40 LW 010 WATER TANK LEVER 1
41 71030 LOCK WASHER 2
42 AHO017 1/4-20 X 5/8 LG FILLISTER HEAD 2

el Terrco® Inc
|
MADE TN 222 1st Avenue NW ¢ Watertown, SD 57201
“ s n Phone: (605) 882-3888 +« Fax: (605) 882-0778

N * \Xebsite: www.terrco.com ¢ Email: info@terrco.com




701-S Parts List

(Handlebar con’t))

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 T2003 HEX HEAD NUT 1/4-20 14
2 FE 251 VIBRATION MOUNT
3 LW 008 WATER TANK
4 12054 1/4" SAE FLAT WASHER
5 T2014 1/4-20 X 1-1/4 LG HEX HEAD CAPSCREW
6 12116 3/8-16 X 1" LG SOCKET FLAT HEAD
7 FE 248L UPPER WEIGHT HOLDER - L
8 FE 246 POCKET WEIGHT
9 LW 076 EMERGENCY STOP SWITCH ASSY
10 FE 490 YASKAWA 230 VOLT, 40 AMP, 15/7.5 HP
11 SM 497 A SWITCHBOX PLATE,BENT STEEL,01-S
12 LW 061 HANDLE BRACKET - R
13 T1024 CAPSCREW
14 T1012 1/2" LOCK WASHER MEDIUM
15 LW 006 HANDLE BRACKET - L
16 FE 248R UPPER WEIGHT HOLDER - R

AT TN

N& * *

Terrco® Inc.

222 1st Avenue N\X/ ¢ \X/atertown, SD 57201
Phone: (605) 882-3888 + Fax: (605) 882-0778
\Xebsite: www.terrco.com ¢

Email: info@terrco.com




701-S Parts List

(Suspension )

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 SM 331 SNAP RING 2
2 SM 327 PIN 1
3 SM 319 UPPER CARRIAGE BRACKET 1
4 SM 230 RETAINER RING 2
5 SM 326 SPRING 2
6 SM 325 SPRING 1
7 SM 329 PIN 1
8 T1006 5/16-18 X 1" LG HEX HEAD CAPSCREW 1
9 SM 255 7/16 BOLT SIZE SPLIT LOCK WASHER 1
10 SM 323 FOOT PEDAL 1
11 000170 GREASE FITTING 1/8" NPT STRAIGHT 1
12 SM 322 FOOT PEDAL ARM 1
13 AH 017 1/4-20 X 5/8 LG FILLISTER HEAD 12
14 T1030 LOCK WASHER, 1/4" 12
15 AH 026 GREASE FITTING 1/4-28 STRAIGHT 2
16 SM 320 LOWER CARRIAGE BRACKET 1
17 T1026 3/8-16 HEX NUT, FULL 1
18 T1055 3/8-16 X 1-3/4 LG SOCKET SET SCREW 1
19 12026 3/8-16 X 1-2 LG SOCKET SET SCREW 2
20 SM 009 INNER BEARING CAP 2
21 SM 012 FELT WASHER 2
22 SMOT11 WHEEL SHAFT 2
23 SM 069, SM 070 BEARING CONE & CUP 4
24 SM 008 WHEEL HUB 2
25 T2008 LOCK NUT 2
26 SM 010 OUTER BEARING CAP 2
27 SM 068 TRUCK WHEEL TIRE 2

2w Terrco® Inc.
MADE TN 222 1st Avenue NW + \Watertown, SD 57201
USA Phone: (605) 882-3888 + Fax: (605) 882-0778

N * \Xebsite: www.terrco.com ¢ Email: info@terrco.com





